## **ORIGINAL ARTICLE**

# Rituximab as First-line Therapy for Severe Pemphigus: A Case Series and Review of Current Literature

Mong Wayne Lim, MRCP, Rajalingam Ramalingam, AdvMDerm

Department of Dermatology, Hospital Tengku Ampuan Afzan, Kuantan, Pahang, Malaysia

# **Summary**

Pemphigus refers to a group of life-threatening, autoimmune blistering disease that presents as blisters and erosions involving the skin and mucosa. Systemic corticosteroids and rituximab have been recommended as mainstay therapy for pemphigus vulgaris and pemphigus foliaceus. Herein, we report three cases of pemphigus vulgaris and a case of pemphigus foliaceus treated with rituximab as first-line therapy.

**Key words**: Pemphigus, First-line, Rituximab

#### Introduction

Pemphigus is a group of life-threatening, autoimmune blistering disease that presents as blisters and erosions involving the skin and mucosa. Systemic corticosteroids and other immunosuppressive drugs have traditionally been considered the mainstay of therapy. High doses and long treatment period of systemic glucocorticoids to achieve adequate clinical response may lead to serious and life-threatening side effects. We hereby report three cases of pemphigus vulgaris and a case of pemphigus foliaceus treated with rituximab, we also included an updated review of the literature.

## **Case Series**

#### Case 1

SH, a previously healthy 32-year-old indigenous woman, presented with progressively worsening blisters and erosions over her body and oral mucosa for the past 3 months. Physical examination revealed multiple crusted erosions over her face, lips, neck, trunk and limbs involving 30% of her body surface area (BSA) (Figure 1 a &b). Intraoral examination revealed irregular ulcers with erythematous bases. She also suffered from physical deconditioning and muscle weakness with grade 2 sacral pressure ulcer due to prolonged immobilization prior

# Corresponding Author

Dr Lim Mong Wayne Department of Dermatology, Hospital Tengku Ampuan Afzan, 25000 Kuantan, Pahang, Malaysia Email: limmongwayne@gmail.com

to her hospital admission. Our differential diagnoses were pemphigus vulgaris, druginduced bullous eruption, and bullous lupus erythematosus.

Laboratory values revealed leucocytosis, hypochromic microcytic anemia, hypoalbuminemia and hypokalaemia. Histopathological examination of a perilesional skin biopsy revealed suprabasal clefting and acantholysis resembling a tombstone immunofluorescence appearance. Direct showed intercellular IgG and C3 deposition in a fishnet-like pattern. A diagnosis of pemphigus vulgaris was thus made.

Figure 1. (a & b) Clinical presentation of the patient showing multiple crusted erosions over her face, neck, trunk and limbs and (c & d) after three months during follow-up



Treatment was initiated with methylprednisolone intravenously 500mg daily consecutively for 3 days, continued by hydrocortisone 100mg

three times a day. However, her condition did not show significant improvement. Therefore, rituximab, a monoclonal antibody was given at 1gm intravenously for 2 infusions 15 days apart together with a lower oral prednisolone dose of 25mg daily (0.5mg/kg/day). She showed good and rapid clinical improvement and was subsequently discharged. We managed to taper her prednisolone dose fairly quickly over the next 3 months while azathioprine 50mg a day was added. After one year, her disease remained in remission without any oral or systemic medication.

#### Case 2

MR, a 59-year-old gentleman, diagnosed via skin biopsy with pemphigus vulgaris three years ago but who unfortunately with a history of poor treatment compliance, presented with generalized painful blisters and erosions over his skin and oral mucosa. Examination revealed multiple raw erosions with areas of peripheral crusting over his trunk and limbs, involving 20% BSA (Figure 2: a & b). There were also multiple erosive, desquamative lesions over lips, buccal mucosa and palate. Blood investigations were unremarkable apart from hypoalbuminemia. A repeat skin biopsy was not performed.

He too was treated with IV methylprednisolone 500 mg daily for three consecutive days. Subsequently, rituximab was given, due to poor clinical response, in addition to 0.5mg/kg/day oral prednisolone. He showed marked and rapid improvement over the following three days and was discharged well. He was still having mild disease activity on follow-up at 3 months and mycophenolate mofetil was added while prednisolone was quickly tapered off.

Figure 2. (a & b) Clinical presentation of the patient showing multiple crusted erosions over his trunk and limbs and (c & d) upon discharge at day 15







#### Case 3

MN, an otherwise healthy 20-year-old with progressively gentleman, presented worsening blisters and erosions all over his body for the past 3 months. Examination revealed thick-crusted erosions over his face, neck, trunk, and limbs. There was also bilateral noncicatrizing conjunctivitis with mucopurulent Blood investigations revealed discharge. leucocytosis, normocytic normochromic anemia, hypokalaemia and hypoalbuminemia. Other laboratory values were unremarkable. Our differential diagnoses included pemphigus vulgaris, pemphigus foliaceus and drug-induced bullous eruption. Histopathological examination of an intact blister showed suprabasilar cleaving with acantholysis. Direct immunofluorescence showed intercellular deposition of IgG and C3 in a fishnet pattern. Thus, a diagnosis of pemphigus vulgaris was promptly made.

Due to the severity of his disease, he was given rituximab as first-line therapy, at 1000mg

intravenously given as 2 infusions 15 days apart. He too, was discharged fairly early with 0.5mg/kg/day prednisolone and low-dose azathioprine. We managed to wean off prednisolone within 6 months and azathioprine within a year. At 18 months follow up, he remains disease-free and without any oral or topical treatment.

#### Case 4

ZS, a 59-year-old woman with type II diabetes mellitus, hypertension, erythrodermic psoriasis with symptomatic palmoplantar pustulosis despite methotrexate since 2018, presented with generalized raw erosions and flaccid blisters without mucosal involvement. Our differential diagnoses were pemphigus vulgaris, pemphigus foliaceus, subcorneal pustular dermatosis and generalized pustular psoriasis. Skin biopsy subcorneal clefting containing revealed acantholytic epidermal cells and occasional neutrophils. Immunofluorescence study showed intercellular IgG and C3 deposited in a fishnetlike pattern. Thus, a diagnosis of pemphigus foliaceus was made.

However, despite an initial treatment of intravenous methylprednisolone pulse of 500mg daily for three days followed by oral prednisolone 1mg/kg/day and azathioprine 150mg daily, she still suffered a severe relapse even with minimal tapering of prednisolone six months later. Rituximab was thus electively given, similar to the patients above. This time, prednisolone could be tapered off quickly within six months without azathioprine. At the time of writing 15 months later, she is in complete remission without any systemic or topical treatment whatsoever.

#### Discussion

Pemphigus is a heterogenous group of autoimmune, blistering, and potentially life-threatening cutaneous disorders. It is characterized by acantholysis, resulting in intraepithelial blisters in mucous membrane and the skin. Pemphigus vulgaris (PV) and pemphigus foliaceus (PF) are the two most common forms of pemphigus. PF is attributed to IgG autoantibodies directed desmoglein 1

(Dsg1) while autoantibodies against desmoglein 3 (Dsg3) are characteristic for mucosal PV and autoantibodies against Dsg1 and Dsg3 have been linked to mucocutaneous PV.

Treatment of pemphigus has historically been a challenge. Systemic corticosteroid recommended as first-line treatment options for pemphigus. Adjuvant steroidimmunosuppressants sparing such azathioprine, mycophenolate mofetil (MMF) or cyclophosphamide among others are often added for disease control. However, longterm immunosuppressive therapy especially corticosteroid can lead to serious adverse reaction. Moreover, a number of patients are also resistant to conventional therapy.

Rituximab is a monoclonal antibody directed against the CD20 antigen on the surface of B-lymphocytes. Hitherto, rituximab was reserved for pemphigus refractory to conventional therapies or patients who develop severe adverse reactions to conventional immunosuppressants. Multiple literatures have shown that rituximab is a valuable treatment for refractory pemphigus. Following that, European Academy of Dermatology and Venereology guideline recommends rituximab as a third-line therapy from 2015.

Literatures have also reported successful experience with rituximab and corticosteroids as first-line combination therapy for pemphigus, however most of the previous studies only included a limited number of patients. 14-17 More recently, Pascal Joly et al, through a prospective open-label randomized trial, with a high level of evidence, has shown the clinical efficacy of rituximab as first-line agent for pemphigus.18 Pemphigus patients were randomly assigned to receive oral prednisolone, 1.0 or 1.5mg/kg/ day tapered over 12 to 18 months (prednisolone group) or intravenous alone rituximab combined with oral prednisolone, 0.5 to 1.0mg/ kg/day tapered over 3 or 6 months (rituximab plus short-term prednisolone group). This is the most robust data regarding the use of rituximab as first-line agent as it shows the first-line use of rituximab plus short-term prednisolone for patients with pemphigus is more effective than using prednisolone alone, with fewer adverse events. Moreover, it shows that rituximab can be regarded as the most important advance after the arrival of corticosteroid in the treatment of pemphigus. All these had led to the recommendation of rituximab as first-line treatment in new onset moderate-to-severe pemphigus by an international panel of experts in the management of pemphigus.<sup>19</sup> Rituximab was also shown to be superior to MMF in producing sustained complete remission in patients with PV.<sup>20</sup>

The common dosing of rituximab for pemphigus were based on the lymphoma or the rheumatoid arthritis (RA) protocol. The RA protocol consists of 2 infusions of 1000mg, 2 weeks apart while the lymphoma protocol consists of 4 weekly infusions of 375mg/m2. There are also different regimen with low-dose rituximab given as 2 infusions of 500mg, 2 weeks apart with or without concomitant use of immunoadsorption or intravenous immunoglobulin.21 However, there is still no universally accepted dosing protocol for pemphigus. The recommended course of rituximab by the international panel of experts consists of either the RA protocol or the lymphoma protocol.<sup>19</sup> Although some studies suggest a potential benefit of the lymphoma protocol for pemphigus, uncertainties remain regarding specific dosing modalities. a retrospective cohort study published in 2019, lymphoma protocol was shown to be associated with higher odds of achieving complete remission off therapy (CROT) as compared to the RA protocol.<sup>22</sup> Another metaanalysis showed no superiority of lymphoma protocol over the RA protocol in all outcomes.<sup>21</sup> While other study showed superiority of the RA protocol in achieving a higher response rate.23 Modified regimen with half the dose of conventional RA protocol has also been shown to be effective for pemphigus.<sup>24</sup> The RA protocol however has the advantage of lower cost compared to the lymphoma protocol.1 The RA protocol was used in our patients with pemphigus as it was the regimen used by Pascal

Joly et al in their study (the study with the most robust data), however we did not proceed with the maintenance infusion at month 12 and 18 due to financial limitation.

Before initiating rituximab, special attention needs to be paid for possible contraindication in all patients. Rituximab is contraindicated in patients with hypersensitivity to rituximab or other murine proteins, active severe infections and severe heart failure (New York Heart Association class IV).25 Infusion related reactions (IRR) are adverse events associated with the use of rituximab, occurring within 24hours after drug infusion. Mild to moderate IRR may include fever, skin rash, pruritus and nausea among others while more severe reactions include hypotension, angioedema, bronchospasm, hypoxia and cardiac related disorders.<sup>26</sup> Our patients were all given prophylaxis comprising paracetamol, chlorpheniramine and corticosteroid prevent the occurrence of IRR. Other adverse reactions related to rituximab may include infections, hematological abnormalities and mucocutaneous reaction among others.<sup>27,28</sup> Fortunately, all of our patients did not suffer from any adverse reactions except for MN who suffered from bacteraemia during his complicated hospital stay.

In regards to the need of maintenance rituximab therapy, patients with high Pemphigus Disease Area Index [PDAI] score and low changes in anti-desmoglein antibody values have higher risks of relapse and may benefit from maintenance rituximab infusion at 6 months.<sup>29</sup> Dosing of maintenance rituximab therapy varied among different literature. An infusion of 500mg-1000mg can be repeated at 6 months or only at 12 months. 18,30,31 Besides rituximab as maintenance therapy, the use of azathioprine as maintenance therapy was shown to be beneficial in prolonging the duration of remission in patients who received rituximab as initial therapy.<sup>32</sup> Two of our patients with newly diagnosed PV are in remission after being put on azathioprine as maintenance therapy following rituximab as initial therapy.

Finally, concerns have been raised regarding the prolonged immunosuppressive effect of rituximab, which could last at least 6 months. especially during the ongoing novel coronavirus disease (COVID-19) pandemic.33 Literatures have shown that rituximab therapy is associated with more severe COVID-19.33-36 Therefore, the attending physician has to offer individualised care and take into account the severity of the disease and potential benefits or risks of prescribing rituximab therapy to patients with pemphigus. In proven cases of COVID-19, glucocorticoids, rituximab and other steroidsparing immunosuppressive agents should be discontinued. In this setting, the administration of intravenous immunoglobulin has been proposed as a potential option for pemphigus patients with COVID-19 and flare of disease.<sup>37</sup> Dealing with vaccination for COVID-19, the American College of Rheumatology recommends vaccination 4 weeks prior to next scheduled rituximab cycle, and to delay rituximab 2-4 weeks after final vaccination dose if disease activity allows.38

#### Conclusion

Our local experience has shown that rituximab is an effective and safe therapy for both newly diagnosed and refractory severe pemphigus, and should be considered as a first-line treatment option.

#### **Conflicts of Interest Declaration**

The authors have no conflict of interest.

# Acknowledgement

We thank the staff of departments of Dermatology of Hospital Tengku Ampuan Afzan, Kuantan, Pahang, Malaysia for their support in this article. We would also like to thank the Director General of Health, Malaysia, for his permission to publish this article.

**Table 1.** Literature review of rituximab as first-line therapy for pemphigus

Author, year, country	Methodology	n	Study period	RTX dosing regimen	Glucocorticoid	CAT	Conclusions
Agarwal A, et al, <sup>14</sup> 2018, USA	Retrospective case control study	40	1999- 2015	1000mg day 0, 14. May repeat cycle after 12 months.	RTX group Total prednisolone - 177.2 mg/mo  CAT group Total prednisolone - 141.3 mg/mo	+	Rituximab significantly reduces the monthly prednisolone requirement among CAT-resistant PV patients similar with CAT-responsive patients.
Ingen-Housz- Oro S, <sup>15</sup> et al, 2015, France	Case reports	5	-	1000mg day 0, 14 or 375mg/m2.	Topical high-potency corticosteroids	-	Concomitant use of rituximab and high- potency topical corticosteroids could be considered as treatment for PV in some patients with contraindications to use of high doses of systemic corticosteroids.
Vinay K, <sup>16</sup> et al, 2017, Switzerland	Retrospective study	31	2008- 2016	1000mg day 0, 14.	Prednisolone 0.5-1.0 mg/kg/day	+	Complete remission off therapy was more likely to be achieved by patients receiving rituximab earlier in the disease course (<6 months) and as first-line steroid-sparing adjuvant.
Chen DM, <sup>17</sup> et al, 2020, France	Open-label, randomized controlled trial	36	2010- 2012	1000mg day 0, 14.	Prednisolone group -1.0 to 1.5 mg/kg/day RTX plus short term prednisolone group -0.5 to 1.0 mg/kg/day	-	In patients with moderate-to-severe PV, rituximab plus short-term prednisolone was more effective than prednisolone alone with less corticosteroid exposure.
Joly P et al, <sup>18</sup> 2017, France	Prospective, multicentre, parallel-group, open-label, randomised trial	90	2010- 2012	1000mg day 0, 14 and 500mg at months 12 and 18.	Prednisolone group -1.0 to 1.5mg/kg/day  RTX plus short term prednisolone group - 0.5 to 1.0 mg/kg/day	-	First-line use of rituximab plus short-term prednisolone for patients with pemphigus is more effective than using prednisolone alone, with fewer adverse events.

RTX, rituximab; CAT, conventional adjuvant therapy; mo, months.

## References

- Kanwar AJ, Vinay K. Rituximab in pemphigus. Indian J Dermatol Venereol Leprol 2012;78(6):671-6.
- Marzano AV, Fanoni D, Venegoni L, Berti E, Caputo R. Treatment of Refractory Pemphigus with the Anti-CD20 Monoclonal Antibody (Rituximab). Dermatology 2007;214(4):310-8.
- 3. Dupuy A, Viguier M, Bédane C, Cordoliani F, Blaise S, Aucouturier F et al. Treatment of refractory pemphigus vulgaris with rituximab (anti-CD20 monoclonal antibody). Arch Dermatol 2004;140:91-6.
- 4. Ahmed AR, Spigelman Z, Cavacini LA, Posner MR. Treatment of Pemphigus Vulgaris with Rituximab and Intravenous Immune Globulin. N Engl J Med 2006;355(17):1772-9.
- Schmidt E, Goebeler M, Zillikens D. Rituximab in severe pemphigus. Ann N Y Acad Sci 2009;1173:683-91.
- Sorce M, Aricò M, Bongiorno MR. Rituximab in refractory pemphigus vulgaris. Dermatol Ther 2008;21 Suppl 1:S6-9.
- Schmidt E, Hunzelmann N, Zillikens D, Bröcker E-B, Goebeler M. Rituximab in refractory autoimmune bullous diseases. Clin Exp Dermatol 2006;31(4):503-8.
- Kasperkiewicz M, Shimanovich I, Ludwig RJ, Rose C, Zillikens D, Schmidt E. Rituximab for treatmentrefractory pemphigus and pemphigoid: a case series of 17 patients. J Am Acad Dermatol 2011;65(3):552-8.
- 9. Gangan R. Refractory pemphigus vulgaris: Treatment options. J Skin Sex Transm Dis 2019;1:61-5.
- Biot Sdel R, Franco JP, Lima RB, Pereira HN, Marques LP, Martins CJ. Refractory pemphigus vulgaris treated with rituximab and mycophenolate mofetil. An Bras Dermatol 2014;89:980-4.

- Barrera MV, Mendiola MV, Bosch RJ, Herrera E. Prolonged treatment with rituximab in patients with refractory pemphigus vulgaris. J Dermatolog Treat 2007;18(5):312-4.
- 12. Londhe PJ, Kalyanpad Y, Khopkar US. Intermediate doses of rituximab used as adjuvant therapy in refractory pemphigus. Indian J Dermatol Venereol Leprol 2014;80(4):300-5.
- 13. Hertl M, Jedlickova H, Karpati S, Marinovic B, Uzun S, Yayli S et al. Pemphigus. S2 Guideline for diagnosis and treatment--guided by the European Dermatology Forum (EDF) in cooperation with the European Academy of Dermatology and Venereology (EADV). J Eur Acad Dermatol Venereol 2015;29:405-14.
- Agarwal A, Hall RP 3rd, Bañez LL, Cardones AR. Comparison of rituximab and conventional adjuvant therapy for pemphigus vulgaris: A retrospective analysis. PLoS One 2018;13:e0198074.
- Ingen-Housz-Oro S, Valeyrie-Allanore L, Cosnes A, Ortonne N, Hüe S, Paul M et al. First-line Treatment of Pemphigus Vulgaris With a Combination of Rituximab and High-Potency Topical Corticosteroids. JAMA Dermatology 2015;151:200-3.
- Vinay K, Cazzaniga S, Amber KT, Feldmeyer L, Naldi L, Borradori L. Rituximab as first-line adjuvant therapy for pemphigus: Retrospective analysis of long-term outcomes at a single center. J Am Acad Dermatol 2018;78:806-8.
- 17. Chen DM, Odueyungbo A, Csinady E, Gearhart L, Lehane P, Cheu M et al. Rituximab is an effective treatment in patients with pemphigus vulgaris and demonstrates a

- steroid-sparing effect. Br J Dermatol 2020;182:1111-9.
- 18. Joly P, Maho-Vaillant M, Prost-Squarcioni C, Hebert V, Houivet E, Calbo S et al. First-line rituximab combined with short-term prednisone versus prednisone alone for the treatment of pemphigus (Ritux 3): a prospective, multicentre, parallel-group, open-label randomised trial. The Lancet 2017;389:2031-40.
- Murrell DF, Peña S, Joly P, Marinovic B, Hashimoto T, Diaz LA et al. Diagnosis and management of pemphigus: Recommendations of an international panel of experts. J Am Acad Dermatol 2020;82:575-85.
- Werth VP, Joly P, Mimouni D, Maverakis E, Caux F, Lehane P et al. Rituximab versus Mycophenolate Mofetil in Patients with Pemphigus Vulgaris. N Engl J Med 2021;384:2295-305.
- Wang HH, Liu CW, Li YC, Huang YC. Efficacy of rituximab for pemphigus: a systematic review and metaanalysis of different regimens. Acta Derm Venereol 2015;95:928-32.
- Kushner CJ, Wang S, Tovanabutra N, Tsai DE, Werth VP, Payne AS. Factors Associated With Complete Remission After Rituximab Therapy for Pemphigus. JAMA Dermatol 2019;155:1404-9.
- 23. Zakka LR, Shetty SS, Ahmed AR. Rituximab in the treatment of pemphigus vulgaris. Dermatol Ther (Heidelb) 2012;2:17.
- 24. Vaidya TP, Martis J, Bhat RM, Dandekeri S. A modified regimen of rituximab in pemphigus: A retrospective study. Clin Dermatol Rev 2020;4:36-41.
- 25. Buch MH, Smolen JS, Betteridge N, Breedveld FC, Burmester G, Dörner T et al. Updated consensus statement on the use of rituximab in patients with rheumatoid arthritis. Ann Rheum Dis 2011;70:909-20.
- Paul F, Cartron G. Infusion-related reactions to rituximab: frequency, mechanisms and predictors. Expert Rev Clin Immunol 2019;15:383-9.
- 27. Emer JJ, Claire W. Rituximab: a review of dermatological applications. J Clin Aesthet Dermatol 2009;2:29-37.
- Kasi PM, Tawbi HA, Oddis CV, Kulkarni HS. Clinical review: Serious adverse events associated with the use of rituximab - a critical care perspective. Crit Care 2012;16:231.
- Mignard C, Maho-Vaillant M, Golinski ML, Balayé P, Prost-Squarcioni C, Houivet E et al. Factors Associated With Short-term Relapse in Patients With Pemphigus Who Receive Rituximab as First-line Therapy: A Post Hoc Analysis of a Randomized Clinical Trial. JAMA Dermatol 2020;156:545-552.
- Rashid H, Lamberts A, van Maanen D, Bolling MC, Diercks GFH, Pas HH et al. The effectiveness of rituximab in pemphigus and the benefit of additional maintenance infusions: Daily practice data from a retrospective study. J Am Acad Dermatol 2020;83:1503-5.
- 31. Sanchez J, Ingen-Housz-Oro S, Chosidow O, Antonicelli F, Bernard P. Rituximab as Single Long-term Maintenance Therapy in Patients With Difficult-to-Treat Pemphigus. JAMA Dermatology 2018;154:363-5.
- Cho YT, Huang YM, Wang LF, Chu CY. Maintenance therapy with azathioprine prolonged duration of remission for pemphigus patients who received rituximab as firstline or add-on therapy. J Formos Med Assoc 2020;119(1 Pt 2):230-7.
- 33. Beyzaee AM, Rahmatpour Rokni G, Patil A, Goldust M. Rituximab as the treatment of pemphigus vulgaris in the COVID-19 pandemic era: A narrative review. Dermatol Ther 2021;34:e1

- 34. Uzuncakmak TK, Özkoca D, Askin O, Kutlubay Z. Can rituximab be used in the treatment of pemphigus vulgaris during the COVID-19 pandemic? Dermatol Ther 2021;34:e14647.
- 35. Avouac J, Drumez E, Hachulla E, Seror R, Georgin-Lavialle S, El Mahou S et al. COVID-19 outcomes in patients with inflammatory rheumatic and musculoskeletal diseases treated with rituximab: a cohort study. Lancet Rheumatol 2021;3:e419-26.
- 36. Avouac J, Drumez E, Hachulla E, Seror R, Georgin-Lavialle S, Mahou SE et al. COVID-19 outcomes in patients with inflammatory rheumatic and musculoskeletal diseases treated with rituximab: a cohort study. Lancet Rheumatol 2021;80:172-3.
- Abdollahimajd F, Shahidi-Dadras M, M Robati R, Dadkhahfar S. Management of Pemphigus in COVID-19 Pandemic Era; a Review Article. Arch Acad Emerg Med 2020:8:e51
- Curtis JR, Johnson SR, Anthony DD, Arasaratnam RJ, Baden LR, Bass AR., et al. American College of Rheumatology Guidance for COVID-19 Vaccination in Patients With Rheumatic and Musculoskeletal Diseases: Version 1. Arthritis Rheumatol 2021;73:1093-107.